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As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium(Cr(V1)), Polybrominated Biphenyls(PBBS),
Polybrominated Diphenyl Ethers(PBDEsS), Phthalates(DBF, BBP, DEHP,
DIBP) in the submitted sample(s).
RN - =L
Test Method & Test Result : Please refer to following pages.
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gl (AR Test Method

N _ B
WL R A
Tested Item Test Method .
Equipment
£“(Pb) Lead (Pb), #}(Cd) Cadmium (Cd), |EC 62321-5:2013 Ed.1.0,
ICP-OES,
T(Hg) Mercury (Hg), FF? ((Cr(Vv1)) |EC 62321-4:2013 Ed.1.0, V-V
-Vis
Hexavalent Chromium (Cr(VI)) |EC 62321-7-2:2017
pf'ﬂ?fﬁ (PBBs)
Polybrominated Biphenyls (PBBs), IEC 62321-6:2015 GOMS
%95~ S T PBDES) e ]
Polybrominated Diphenyl Ethers (PBDES)
R F'@Z@E(DBP, BBP, DEHR, DIBP)
|EC 62321-8:2017 GC-MS
Phthalates(DBP, BBP, DEHR, DIBP)
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HIZEEE ! Tested Item(s) & B Result AT MDL
& Lead (Pb) N.D. 2mg/kg
4% Cadmium (Cd) N.D. 2mg/kg
Ej‘ Mercury (Hg) N.D. 2mg/kg
* {1 Hexavalent Chromium (Cr(V1) N.D. 8mg/kg
HIZEEE ! Tested Item(s) & B Result AT MDL
2353 E Polybrominated Biphenyls(PBBs)

— 5% *% Monobromodi phenyl N.D. 5mg/kg
= 15{3?;&%’ Dibromobi phenyl N.D. 5mg/kg
= 5 I Tribromobi phenyl N.D. 5mg/kg
PN 5% Tetrabromobiphenyl N.D. 5mg/kg
~1i5U% Pentabromobi phenyl N.D. 5mg/kg
! 15{32’[&%' Hexabromobi phenyl N.D. 5mg/kg
+ 5% Heptabromobipheny! N.D. 5mg/kg
" 5% Octabromobiphenyl N.D. 5mg/kg
4155 % Nonabromobi phenyl N.D. 5mg/kg
-+ J5% % Decabromobiphenyl N.D. 5mg/kg
435 = ek Polybrominated Diphenyl Ether s(PBDES)

— %= # [ Monobromodi phenyl ether N.D. 5mg/kg
~ 5= % [k Dibromobiphenyl ether N.D. 5mg/kg
= %2 % [ Tribromobiphenyl ether N.D. 5mg/kg
P35 = 2 i Tetrabromobiphenyl ether N.D. 5mg/kg
~H5 2 % ik Pentabromobi phenyl ether N.D. 5mg/kg
15 = i Hexabromobi phenyl ether N.D. 5mg/kg
5% 2 % i Heptabromobi phenyl ether N.D. 5mg/kg
5% = % i Octabromobi pheny! ether N.D. 5mg/kg
715 = # i Nonabromobi phenyl ether N.D. 5mg/kg
-1 5. % i Decabromobiphenyl ether N.D. 5mg/kg
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HIFCHE ! Tested [tem(s) st Result AT MDL
% BT Phthalates
MR RIS (2- 3L 50) i (DEHP)
Bis(2-ethyl(hexyl)) phthalate (DEHP) N.D. 50mg/kg
CASH:117-81-7
#HPIFEC T [i5(DBP)
Dibutyl phthalate ( DBP) CASH:84-74-2 Tl Somg/kg
w2 PpE” EIK H(BBP
HE - [ 3R (BBR) N.D. 50mg/kg
Benzylbutyl phthalate ( BBP) CASH:85-68-7
* T PIpET B IH(DIBP
S - [ # (DIBR) N.D. 50mg/kg

Diisobutyl phthalate (DIBP) CAS#:84-69-5

RS PCB( HH)

Tested Sample/Part Description  PCB (Tested as awhole)

W BHOREE 8, FURCR R
HHEFT R BRI T BEERS » WA R T AR

HIE (= 7B~ HTR9 Al <

-N.D. = FAg (AR )

-mg/kg = ppm = F‘ﬁﬁ V-

Remark: The sample had been dissolved totally tested for Lead, Cadmium, Mercury.

-The sample(s) was tested as a whole, because it'simpossible to disassemble or separateit

by current equipment and technology. T he result(s) shown on thisreport may be
different from the content of any homogeneous material.

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL)

-mg/kg = ppm = parts per million
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HERFAR Test Process
1 %(Pb) » §3(Cd) > ,%“F[(Cr) L ead(Pb), Cadmium(Cd), Chromium(Cr)

R R il i
Weigh A place it T PR
49 S?r:navessel P :;> Add digestion reagent :l> Digest the sample
e R R
| EpY R B
Dry Ashing/ Residue
. . \"’1—“ =
| ICP-OES 5. T'Tjgajktfl\[ Alkali Fusion/ MR
T Make up with Acid Dissolution Filtration
Analyzed by deionized water
ICP-OES i—g\m&
Solution
2. 5]’<(Hg) Mercury (HQ)
Weigh Shple ond placd 1 BT | e chpie i owe
mi crowave di gestion vessel | Addd gestion reagent digestion oven
i PR T
_ X R
Alkali Fusion/ Residue
. . . NGNS

] ICP-OES 4 gg{jutﬁ[ Acid Dissolution HAPTRL

2k Make up with Filtration

Analyzed by deionized water

ICP-OES
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Solution
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3.+ f%]'é;‘ﬁ(Cr(Vl)) Hexavalent Chromium (Cr (V1))
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BB F' It 3 EIE
wogh et kit [ o |

inavessa Add digestion reagent

TR
Digest the sample

!

TR ¢ P pH
Add test solution Adjust the pH value ~N—]

A S
Cool and filter

of the solution

ST pH ER o S
Adjust the pH value :> Make up with :>
of the solution deionized water

B UV-Vis 75
Analyzed by UV-Vis

4, ,,Flﬁaﬂ(pBBs) » %5~ R R{PBDES)

Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDES)

LR 2T T
Weigh sample and Extracted with

placeit in athimble :‘> organic solvent :>

R

Concentrate the extract

{

Bl GC-MS 55 #7 E'J?J%f%ﬁﬂ%”ﬁ

<":| Make up with <:
Analyzed by GC-MS organic solvent

PR U BT
Transfer the extract into a
volumetric flask

5. 3% Z PIFET Phthalates

WL TV
Concentrate the extract

1L

PERIT 2 E'J?J%i’ﬁﬁﬂﬁi EY
Weigh sample and placeit [——% Extracted with organic |T—>
inathimble solvent
B GC-MS 5347 PR
Andyzedby GoMs [ Makewpwith K==
organic solvent

PR U R
Transfer the extract into a
volumetric flask

L v S
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ECL01J057123001

* %% %F’Tl;ﬁlﬁﬂ‘l * %%
***End of report ***
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The test report is effective onIy with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be

reproduced except in full.
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